
 PART # DESCRIPTION REMARKS QUA
1 494.167.122 Main Frame Verti-Top 001
2 830.140.140 Self Lock Nut M14 002
3 523.051.000 R-Pin 5mm 001
4 402.200.600 Distance Bush 3-point  002
5 2490825 Top Link Pin 001
6 802.141.000 Bolt M14x100 002
7 991.143.400 Manual  / Toolbox empty 001
8 900.280.402 Safety Label Manual 001
9 900.280.404 Safety Label Crunched Fingers 002

10 468.029.152 Top Cover Plate 001
11 804.080.200 Bolt M8x20 002
12 864.080.030 Washer M8 002
13 464.030.400 Bracket 002
14 830.080.085 Self Lock Nut  With Washer M8 004
15 804.080.200 Bolt M8x20 002
16 802.120.300 Bolt M12x30 002
17 826.120.120 Nut M12 002
18 9500006 Rubber U-seal 002
19 590.090.300 Latch Keeper 002
20 804.040.100 Bolt M4x10 004
21 830.040.040 Self Lock Nut M4 008
22 456.151.452 Back Cover 001
23 947.260.200 Label Verti-Art 002
24 911.280.404 Safety label Close Cover 002
25 590.150.900 Latch 002
26 804.040.120 Bolt M4x12 004
27 933.280.402 Safety Label Verti-Top 002
28 804.060.120 Bolt M6x12 002
29 830.060.060 Self Lock Nut M6 002
30 464.020.600 Cover Plate 001
31 830.080.080 Self Lock Nut M8 007
32 468.027.030 Cover Plate Right 001
33 900.260.403 Redexim Logo 002
34 947.260.402 Label Verti-Top 002
35 947.260.404 Label Verti-Top Big 001
36 991.140.600 Cover tool box 002
37 848.901.200 U-bolt complete 002
38 947.120.202 Manual 001

   
   
   
   

 

38

37366

35 22

1

30

28

29

4

31

32

33

27
23

34

26

21 25 24

20 21

19

18

17

16

15

141312112 3 5 9 1087

 
  
 Redexim-Charterhouse    Verti-Top pag 01     code 0530 
  



 PART # DESCRIPTION REMARKS QUA
1 830.080.080 Self Lock Nut M8 025
2 852.081.100 Stud For Right Cover 007
3 642.101.262 V-Belt 002
4 648.251.610 Taperlock Bush Set 002
5 646.251.000 V-Belt Pulley 002
6 884.080.250 Key 8x7x25 002
7 523.040.700 R-Pin 4mm 002
8 424.100.590 Lock Pin 002
9 804.120.300 Bolt M12x30 004

10 830.120.120 Self Lock nut M12 003
11 804.160.400 Bolt M16x40 002
12 826.160.080 Low Nut M16 002
13 494.147.161 Dirt  Collector 001
14 416.259.150 Reinforcement Bar 001
15 804.080.350 Bolt M8x35 003
16 470.351.270 Spanner Plate 001
17 402.080.150 Distance Bush 004
18 820.120.700 Mushroom Head Bolt M12x70 001
19 804.101.000 Bolt M10x100 001
20 826.100.100 Nut M10 001
21 472.180.300 Spanner Block 001
22 404.300.390 Idler Distance Bush 001
23 864.100.030 Washer M10 001
24 713.200.120 Bearing 6004 2RS 002
25 428.450.300 Idler Pulley 001
26 804.060.160 Bolt M6x16 005
27 830.060.065 Self Lock Nut With Washer 005
28 446.049.146 Closing Rubber Cover 001

   
   
   
   
   
   
   
   
   
   
   
   
   
   

 

5

20

19

21

18

17
16

115

22

24

25

24

23

6

10

14

9

13

11 12

9 10

7 83 5 641

2

11

A 
A

2827

26

4

 
  
 Redexim-Charterhouse    Verti-Top pag 02     code 0530 
  



 PART # DESCRIPTION REMARKS QUA
1 830.160.160 Self Lock Nut M16 004
2 742.250.430 Bearing UELFL 205 002
3 804.100.450 Bolt M10x45 001
4 826.100.100 Nut M10 002
5 464.042.000 Lock Strip Cover 001
6 864.100.030 Washer M10 001
7 804.100.140 Bolt M10x14 001
8 864.100.031 Large washer M10 002
9 830.080.080 Self lock Nut M8 009

10 464.049.170 Clamp Strip Backbrush 001
11 348.109.150 Back Brush 001
12 804.080.300 Bolt M8x30 003
13 488.201.400 Rear Roller 001
14 468.049.174 Main Strip Backbrush 001
15 804.080.350 Bolt M8x35 004
16 804.120.400 Bolt M12x40 002
17 804.060.300 Bolt M6x30 002
18 742.200.330 Bearing UCFL 204 002
19 468.041.500 Bearing Plate 002
20 830.060.060 Self Lock Nut M6  002
21 464.040.840 Hinge 002
22 830.120.120 Self Lock Nut M12 008
23 402.200.320 Bush Bearing Plate 004
24 830.100.100 Self Lock Nut M10 001
25 470.401.600 Cover Plate 001
26 804.120.300 Bolt M12x30 002
27 802.120.600 Bolt M12x60 004
28 830.080.085 Self Lock Nut With Washer M8 002

   
   
   
   
   
   
   
   
   
   
   
   
   
   

 

8

27

3

15

22 A

14

10

9

11

1

2

25

28

4 5 6 721

16

26

171819

23

20

22

21

1213

A 

24

 
  
 Redexim-Charterhouse    Verti-Top  pag 03     code 0530 
  



 PART # DESCRIPTION REMARKS QUA
1 830.080.080 Self Lock Nut M8 016
2 468.022.220 Cover Plate Left 001
3 852.080.900 Stud Left Cover 004
4 830.160.160 Self Lock Nut M16 020
5 742.250.430 Bearing UELFL 205 001
6 830.080.085 Self Lock Nut With Washer 002
7 470.401.600 Cover Plate 001
8 900.260.420 Decall PTO 300-500 001
9 629.210.190 Protection Cover PTO 001

10 804.080.160 Bolt M8x16 004
11 830.080.080 Self Lock Nut M8 004
12 836.160.500 Knurled Knob M16 002
13 826.160.160 Nut M16 002
14 408.300.752 Front Roller Adjustment Bush Without Thread 002
15 864.160.030 Washer M16 012
16 852.163.600 Adjustment Spindle  002
17 488.201.400 Front Roller 001
18 402.260.180 Distance Bush 002
19 486.450.917 Brush Verti-Top 001
20 830.220.220 Self Lock Nut M22 002
21 2490881 3-Point Bottom Pin 002
22 523.051.000 R-Pin 5mm 002
23 408.300.750 Front Roller Adjustment Bush With Thread 002
24 804.120.350 Bolt M12x35 004
25 742.200.330 Bearing UCFL 204 002
26 830.120.120 Self Lock Nut M12 004
27 468.081.750 Bearing Plate Front Roller 002
28 402.250.170 Distance Bush 004
29 468.080.800 Bridge Front Roller 002
30 802.160.500 Bolt M16x50 006
31 464.031.300 Height Indicator Left 001
32 464.031.302 Height Indicator Right 001

   
   
   
   
   
   
   
   
   
   

 

32

31

24
26

4

27

25

28 15

4

23

29 30

18

18

19

17

16

20

22 21

4

15

14

4

13

12

10

119876541

3

111 2

A

 
 

 Redexim-Charterhouse    Verti-Top pag 04     code 0530 
  



 PART # DESCRIPTION REMARKS QUA
1 804.080.160 Bolt M8x16 004
2 830.100.100 Self Lock Nut M10 005
3 402.100.080 Distance Bush 002
4 753.100.282 Elges Bearing M10 LH 001
5 814.100.400 Cilindrical Hex Bolt M10x40 001
6 416.152.950 Excenter Shaft 001
7 420.256.850 Main Drive Shaft 001
8 818.080.100 Set Screw M8x10 002
9 622.105.350 Gearbox  001

10 802.101.200 Bolt M10x120 001
11 420.500.850 Excenter Bush 001
12 753.100.280 Elges Bearing M10 RH 001
13 814.100.350 Cilindrical Hex Bolt M10x35 001
14 468.039.130 Draw Profile  001
15 468.031.190 Angle Profile 002
16 830.080.085 Self Lock Nut With Washer M8 008
17 804.060.160 Bolt M6x16 024
18 864.060.020 Washer M6 3xD 014
19 830.060.065 Self Lock Nut With Washer M6 026
20 494.146.031 Shaking Sieve 001
21 458.914.263 Sieve 5mm x 5mm Standard 001

 458.914.261 Sieve 3.2mm x 3.2mm 001
 458.914.265 Sieve 4mm x 4mm 001
 458.914.267 Sieve 5.5mm x 5.5mm 001
 458.914.269 Sieve 6mm x 6mm 001

22 464.022.500 Clamp Strip 002
23 446.022.500 Rubber Shaking Sieve 002
24 468.052.500 Angle Set Strip 002
25 804.080.350 Bolt M8x35 004
26 402.080.150 Distance Bush Angle Set Strip 004
27 464.029.140 Back Clamp Sieve 001
28 464.030.300 Clamp Lock Sieve 005
29 613.805.100 PTO complete 001

   
   
   
   
   
   
   
   
   

 

29

87

27
20

21

19

17

19 16

1519

22

23

17

17

24

16

26

25

14

1 2 3 4 5 6

13

12

3

11

8 1092

28
 

 Redexim-Charterhouse    Verti-Top pag 05     code 0530 
  



 PART # DESCRIPTION REMARKS QUA
1 464.029.152 Bottom Guide Plate 001
2 830.060.065 Self Lock Nut With Washer M6 028
3 464.029.130 Clamp Strip Top Rubber 001
4 446.029.130 Top Rubber 002
5 468.029.150 Top Guide Plate 001
6 830.080.085 Self Lock Nut With Washer M8 031
7 820.080.200 Mushroom Head Bolt M8x20 007
8 830.080.080 Self Lock Nut M8 002
9 804.060.120 Bolt M6x12 005

10 464.030.954 Bracket Top Guide Plate 002
11 402.080.300 Distance Bush 002
12 802.080.450 Bolt M8x45 002
13 804.060.160 Bolt M6x16 004
14 468.020.751 Output Dividing Plate 002
15 830.060.060 Self lock Nut M6 005
16 804.080.180 Bolt M8x18 024
17 468.031.500 Bracket 4 Back Guide Plate 001
18 468.031.000 Bracket 3 Back/Front Guide Plate 004
19 468.030.452 Bracket 2 Back/Front Guide Plate 002
20 468.030.450 Bracket 1 Back/Front Guide Plate 002
21 468.031.509 Bracket 9 Front Guide Plate 001
22 468.031.506 Bracket 7 Front Guide Plate 001
23 820.060.160 Mushroom Head Bolt M6x16 029
24 468.031.502 Bracket 5 Back Guide Plate 001
25 468.031.504 Bracket 6 Front Guide Plate 001
26 468.031.508 Bracket 8 Front Guide Plate 001
27 446.039.150 Rubber Strip 001
28 464.049.152 Clamp Strip Front Rubber 001

   
   
   
   
   
   
   
   
   
   
   
   
   
   

 

B 
229

27

23

6

16

16

1

15

2

141312111068765432

A 

19

B

A

9 2

2

23

23

2323

18

17
22

21

18

2019

18

26

252018 24

 
 Redexim-Charterhouse    Verti-Top pag 06     code 0530 
  


